
f 

f 

(' 

( 

( 

( 

l 

BULLETIN 1186B 

PARTS 

HIGH SPEED REPERFORATOR 
{DRPE) 

© 1963 by Teletype Corporation in the United 
States. Copyright in all countries participating 
in the International Convention and Pan Am­
erican Conventions. All rights reserved includ­
ing rights of translation into all languages. 

TELETYPE® 
CORPORATION 

5555 TOUHY AVENUE, SKOKIE, IL.L.INOIS 





( 

( 

( 

,. 
I 

� 

( 

( 

l 

ORIGINAL 

11868 

LIST OF EFF ECTIVE PAGES 

FEBRUARY, 1963 

Page Change 
N umber In Effect 

A and B Original 

1 to 5 Original 

The above list indicates the effective 
pages as of issue date. U po n  receipt of 

Change Pages, insert them numerically 
and discard any superseded pages. 



1186B 

High Speed Reperforator covered in this bulletin • • •• •  DRPE1 
(See Bulletin 1168B for other components of the Reperforator Transmitter Set.) 

TABLE OF CONTENTS 

Figure 
Number 

Main Frame and Magnet Components 

2 Punch Block and Feed Mechanism 

3 Feed Drive Mechanism 

Numerical Index 

Bell System Only 

When ordering parts from this bulletin, prefix the 
number with the letters TP. 

Page 
Number 

2 

3 

4 

5 

.�, 

�, 

'1 

> 

····� 
.,J 

.� 

ORIGINAL 



o<:
 

0
 

1-
GJ

 
<{

 
0.

.. 
o<:

 
""

 
0

 
0

 
LL

 
o<:

 

<0
 

w
 

.,
 

a.
. 

0.
.. 

-o
 

w
 

>.
 

<Xl
 

o<:
 

1-

0
 

"
 

.,
 

w
 

.,
 

w
 

""
 

a.
. 

"
 

VI
 

.,
 

J:
 

"
 

:>
 

0
 

1:
::-

J:
 

-'
 

<{
 

z
 

0
 

o<:
 

0
 



0
 

::tl
 

Q
 

z
 

)>
 

r-

.,
 

G)
 

c
 

::
:0 

m
 

�
 

2:
: 

z
 

.,
 

::
:0 

)>
 

�
 

m
 

)>
 

z
 

0
 

�
 

)>
 

G)
 

z
 

m
 

-I
 

()
 

2
 

.,
 

0
 

z
 

m
 

z
 

-I
 

Vl
 

# Pa
rt

 o
f 

17
7

8
0

4
 M

ag
ne

t 
A

ss
e

m
b

ly
 (

Ri
g

h
t 

F
ro

nt
 a

nd
 L

e
ft

 R
e

a
r)

 
##

Pa
rt

 o
f 

17
7

8
0

5
 M

ag
ne

t 
A

ss
e

m
b

ly
 (

Le
ft

 F
ro

nt
 a

nd
 R

ig
h

t 
Re

ar
) 

*
Pa

rt
 o

f 
17

7
8

9
6

 C
on

ta
c

t 
A

ss
e

m
b

ly
 

-
-



( 

( 

( 

I I" 

( 

( 

( 

11868 

..... --·�fJ:���� 
•• •• •• :fl •' •N \-- /2669 

.... -.... ,, .••"' �.,_V. .,<( \.\._ � •'� --

(Ref. 177800 •• ···--�...._.._.._:�·· <"'" •. ..-t �� (t' ;:'}�A, --e 

5 F' ,•' •• •• . .J•,,' •• •• I ""'-·v'\" " 
-� 

ee 19· 1) ------ .•:' _.;/ ./'' ''�···· I th�I:A ---177808 

..... ···· .. :>:;:�_.;/-'::.::·····•' : t:��{,J}' : �-----J� 11.. 

.,.• •"'---� -">"""'' •• -- I \1rr f'q' \ - � r--..J l -

•• • .. ,.. ••·· - ,, •' ,,, • ' 
'Ill L. -

••• • ,.,, .. ., •.• -- , -�":-.'-··· • · m ·1 

••• _.,_ / :/ ,'/ 'I' 

-.J 

•• 
' ' 

.-., 
•• • 

•• ' -�--· · .;- '(_ � . 
.<, �: .. , .-;-

.... �··
·· 
:)l�>�: ./ c:::.-?''">' ( : .,f·w· 

,,, '' . -"'('• I,' �� ,•-.!,t I ( ::J �"'"".;_ li� <'I 

' ·:: •1 •• �:..• / _,:-:- •,:,- ..... 
• ,}::·��···' 177812 (#1)--...._ 

' :··· •\ \ ••• ,,. •• "�···!"\ "-. ' •• ·• ,>'<' ' -...... 

� rr\ 1t4�,\..•.!."';:. ,:-:-:�---'\ r� .... :" \ 1 -� ,.,;;.:"'"' ' 
' { ·l""\. ,f ,, ,,, ' .�"--:�)'�-: \:.:·""'- : 
: ' :•i •. '-!_,, • .:� •• �")/ � t' ,;��� \ 

- -
4-

: 
:� :

:: 
... _,...·-� "-

-
��: ·��;.' .l ----

� ;:� ;:: ,.;;·"'·•"'' .- :: 1--- .. ··""··· - . 177813 (#2) -�· 

-177813 (#5) 

I .� ,,, I' �.• ;,-- , I I -..,..•� --IZIII 

)/ :•, ... v:·(.'': �l': l ... ·· - - 2669-- -
� ... ·· }:-·· ... ··· -�-. ·\ :: � ......... · \ 

.• '-".! t 
1trr - I 

•••• .;�;· "\l : 11• ,: � ' I / �-�/ ' 

.< •• ,,,,,, f /l·".._��� .• ····���:: �..: .. ...-177809 L @. 2191 � �<;" "- 177812 (#4) 

l · .. "·< .<" : I / .•. c· : •• ••• ·--- 7002- ,.,;;;:;_ '- ma<J7 

\. -
� � ��""-"-�

-
-J .. ····• ... ·{����·:_ ...····· ------ \ 

-......__ 
,,,, -::: f···:::----'\ .. :i>' 

------- 151632 \ 177810 (#3) /177832 

�' ;:: .• •.• ··1 --- 177811 • 
'',,,, ::: :·/ I 

----- (Feed) 
,,,,�.··· I /

1164 ----

1 - 177883 
-...,_ 

@I 

ln847� -QL� /
ln860 

- -----� -CJ!J'P< �177846 � 
0 

177863-.......__ �--0-:::'" /
177861 

� -� �119652 34432 __::..®-@. 

3598--- -
.., -®=;0 //� 

�....---21911 156519--
---.fj::l 2669 

.••• 1'7:\ - l I �-
\::.1 153442 

.··-···- :•'� &- I 1 : .. _@ __ 
3598 

...•. _. .•. · /11 •' 
-l l I I '\. 11 

...... ·.•· / ,•'• .·�.' 177854 I (). Ill ' I '\. 2191 
�- ··' ' ... . '-- .,l � "� -l .� .:..�··-' l '--L ' 177856 

··} �f.t:-�.' . 
1r- � 0 � ' J 1r--�. �

120870 �177815 

.. ,. .....
-

. -.. 

. � 
�o· 

� 

tl (� ; I �, ...,\, I .,_ I 
11 ,, ' .' I c.-_,.,, I - - I 

. - - 11 9 

1: 11\ .' '-<;'�"> 1» ---:.--.J 
· .  -- 649 

/:•k'•:'/ L.__ · 1 ' cc::-:;,:·-<177878 �/ _1613-16 

•' •• • -- I �__.,..---__ ��-@..--

(Ref. 1n859 
'" '-J i c

_
2191�-o....;··'@ 

··--119649 

See Fig. 1) 
i ---cv "" 
l. -@. 

153342 

©---- _/
177r��-

7002- .. � 

f.:\ r-- -� , 
----- 177911\ 

\ --._151630 

\!Y- I �-, --�--J --- 2191 

-.J : i 
- - -�- ITl!!Aib --

: l._@ _ � � ,·_...---156519 

ORIGINAL 

L //'*-�_--1o3o �ji)} _..-161346 

7002�� 
119651/ 'fl'-®--..___ 

2191 / 
\177865 

119651 

151630/ 

FIGURE 2. PUNCH BLOCK AND FEED MECHANISM 



0
 

"'
 

(;)
 

z
 

)>
 

,-

"T1
 

(;)
 

c
 

;;o
 

m
 

w
 

. "T1
 

m
 

m
 

0
 

0
 

�
 

<
 

m
 

I
 

, 
..

., 



( 

( 

( 

( 

( 

( 

{, 

ORIGINAL 

Part 
Number 

273M 
1030 
1164 
2191 
2669 
359S 
3640 
7002 
7965 

34432 
41720 
41732 
72509 
74805 
76246 

S2547 
S2548 
S2S60 
S5422 

10S713 
112626 
11317S 
119649 
119651 
119652 
120S70 
125011 
12521S 
12523S 
142921 
142924 
145914 
151152 
151630 
151631 
151632 
151661 
1516S5 
1516S6 
1516SS 
151721 
152S93 
153342 
153442 
153539 
153S41 
156519 
156572 
15SS59 
161346 
170927 
177799 
177SOO 
177S01 
177S02 
177S03 
177S04 
177S05 
177S07 
177SOS 

Description and 
Page Number 

Coli, Magnet 2 
Screw, Shoulder (6-40) 3 
Screw (2-56 x 3/16 Fil) 3 
Washer, Lock 2,3,4 
Washer, Lock 2,3,4 
Nut (6-40 Hex) 2, 3,4 
Washer, Lock 2,4 
Washer, Flat 2,3,4 
Spring 4 
Washer, Flat 2,3,4 
Spring, Contact 2 
Plate, Clamp 2 
Washer, Lock 2 
Screw (10-32 x 3/4 Hex) 2 
Bushing, Insulating 2 

Insulator (.094") 2 
Insulator (.062") 2 
Spring 4 
Screw (1 0-32 x 15/16 Hex) 2 
Washer, Lock 4 
Nut (10-32 Hex) 4 
Screw (4-40 x 1 Fil) 4 
Ring, Retaining 3,4 
Ring, Retaining 3,4 
Ring, Retaining 2,3,4 
Wick Assembly 3 
Washer,Fiat 2,4 
Nut (1/4-32 Hex) 4 
Spring 4 
Post 2 
Roller 2 
Connector, PI ug (25 Pt) 2 
Screw (4-40 x 3/16 Hex) 4 
Screw (6-40 x 1/4 Hex) 2,3,4 
Screw (6-40 x 5/16 Hex) 2 
Screw (6-40 x 3/S Hex) 3 
Screw (6-40 x 1 F il) 4 
Screw (4-40 x 5/16 Fil) 4 
Screw (4-40 x 3/S Fil) 4 
Screw (4-40 x 5/S Fil) 2 
Screw (6-40 x 3/4 Hex) 2 
Screw (4-40 x 1/4 Hex) 2,4 
Screw (6-40 x 15/16 Hex) 3 
Screw (10-32 x 1/2 Hex) 3,4 
Screw (6-40 x 11/16 Hex) 2 
Screw (6-40 x 9/16 Hex) 2 
Washer, Felt 3 
Washer, Felt 4 
Post, Spring 4 
Washer, Felt 3 
Bracket 1 Contact 2 
Bracket, Connector 2 
Frame, Main 2 
Reed 2 
Bracket, Right 2 
Bracket, Left 2 
Magnet Assembly 2 
Magnet Assembly 2 
Post, Lower Guide 3 
Post, Upper Guide 3 

11868 

NUMERICAL INDEX 

Part 
Number 

177S09 
177S10 

177Sll 
177S12 
177S13 
177S15 
177S1S 
177SlY 
177S21 
177S22 
177S32 
177S36 
177S37 
177S39 
177S40 
177S42 
177S43 
177S44 
177S45 
177S46 
177S47 
177S48 
177S49 
177S50 
177S51 
177S52 
177S53 
177S54 
177S56 
177S57 
177S59 
177S60 
177S61 
177S63 
177S64 
177S65 
177S69 
177S70 
177S71 
177S72 
177S74 
177S75 
177S7S 
177SS3 
177SS4 
177SS6 
177S92 
177S94 
177S96 
177S97 
177S98 
177S99 
177901 
177902 
177904 
177905 
17790S 
177911 
190334 

Description and 
Page Number 

Bracket, Guide 3 
Link (#3) 3 

Link (Feed) 3 
Link (#1 or #4) 3 
Link (#2 or #5) 3 
Pawl, Escapement 3 
Plate, Clamp 2 
Bushing, Eccentric 2 
Core, Magnet 2 
Core, Magnet 2 
Block Assemblf, Punch (5 Level Fully Perf.) 3 
Bracket 4 
Lever, Idler 4 
Post, Eccentric 4 
Pinion (1ST) 4 
Pinion, Idler (1ST) 4 
Screw, Adjusting (1/4-32) 4 
Post, Spring 4 
Post 4 
Spring, Yield 3 
Spring, Drive 3 
Pawl, Brake 4 
Post, Brake Pawl 4 
Plate, Adjusting 4 
Post, Eccentric 4 
Gear, Spur (66T) 4 
Switch w/Shield, Micro 4 
Plate, Mounting 4 
Post, Eccentric 3 
Plate w/Stud 3 
Plate, Mounting 2 
Ratchet, Feed 3 
Wheel, Feed 3 
Screw, Adjusting (6-40) 3 
Sleeve 4 
Guide, Tape 3 
Motor (Feed) 4 
Motor (Tape Puller) 4 
Roller, Drive 4 
Roller 4 
Bushing, Eccentric 2 
Clip, Spring 2 
Bushing, Eccentric 3 
Nut, Spring Anchor (2-56) 3 
Guide, Tape 2 
Bail, Pressure Roller 4 
Cam, Puller 2 
Spacer 4 
Contact Assembly, Tape Puller 2 
Guard, Contact 2 
Spring, Contact 2 
Arm, Tape Sensing 2 
Shaft 4 
Bracket, Contact 2 
Bushing 4 
Spring, Tape Sensing Arm 2 
Cable Assembly 2 
Spring 3 
Latch Assembly, Spring 2 



�
 

�
 

�
 

�
 

';,
,_,

 

v
 

�
 

..1
 

"
 

"
 


